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ILLUSTRATED PARTS LIST 
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All parts sold as single items unless described as a set etc., or 
forms part of an assembly (multiple items defined within a box). 
ie. A part with no item number is only available in an assembly. 
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PARTS LEGEND B20430 (MK2)

1 502004 1 Deflector, Air 31 502005 1 Housing, Air Inlet

● 2 502062 1 Gasket, Air Deflector 32

n 3 501299 4 Screw SHC 1/4-20 x 1 33 502033 1 Block, Safety Lever Guide

4 502003 1 Cap 34 502723 1 Pin, Roll 3/16 x 1-1/4

● 5 502013 1 Seal, Cap ● 35 502908 1 Valve Assembly, Trigger

6 123984 1 Spring, Valve 36 502041 1 Pin, Trigger Pivot 

7 502434 1 Valve Assembly, Main 37 502253 1 Trigger Assembly, Sequential (Grey)

● 8 211664 1 O-Ring 38 502060 1 Spring, Trigger

● 9 502859 1 O-Ring 39 403796 3 Pin, Roll 1/8 x 1-1/4

● 10 198028 1 O-Ring ● 40 502042 1 O-Ring, Trigger Pivot Pin

11 502056 1 Seal, Exhaust 41 502055 1 Spring, Safety Lever

n 12 501300 3 Screw SHC 1/4-20 x 1-1/4 42 502743 1 Lever Assy, Safety (RPLS 502734, 502046)

 13 501519 1 Driver & Piston Assembly 43 404361 1 Pin, Roll 1/8 x 1/2

● 14 092971 1 O-Ring 44 502047 1 Probe

15 511119 1 Sleeve 45 502807 1 Magazine Assembly 

● 16 502010 1 Check Band 46 502193 1 Label, Actuation Setting

● 17 092235 1 O-Ring, Sleeve 47 502058 1 Label, Magazine Logo

18 502007 1 Bulkhead 48 502192 1 Label, Warning

● 19 401985 1 O-Ring 49 404325 2 Nut, Lock 8-27
 20 500866 1 Bumper 50 502031 2 Screw BH SHC 8-32 x 1/2

21 500729 1 Seal, Driver Blade 51 502029 1 Cap, Magazine End

22 502002 1 Body Housing 52 502021 1 Bar, Lockout

23 502035 1 Label, Housing logo RH 53 511118 1 Body, Follower

24 502034 1 Label, Housing Logo LH 54 502019 1 Follower (Claw)

25 502006 1 Nose 55 502020 1 Spring, Follower 

26 502014 2 Isolator, Magazine 56 502025 1 Drum & Pin Assembly 

27 095417 4 Washer, Lock 5/16 57 502026 1 Spring, Negator

n 28 009016 4 Screw SHC 5/16-18 x 1 58 502017 2 Screw BH SHC 1/4-20 x 3/4

29 442681 2 Nut, Lock 1/4-20 59 502038 1 Screw BH SHC 8-32 x 1

● 30 417147 1 O-Ring 60 010013 AR Service Kit

 Normal Wear Items Use eye protection when cleaning tools.
 Ensure Warning Label is affixed and legible Use eye and ear protection when operating/testing tools.

● Included in Service Kit Use degreaser in a well ventilated area

n Apply Loctite® 242 (Blue)

 New Change Use only approved Paslode Compressor Tool Oil PN F27625.

OP Optional Never use mineral based oils.

NP Non Procurable Oil tool daily with 4 to 6 drops via air inlet connection. 

AR As Required Heavy usage will require more frequent oiling. 

Operating air pressure at the tool inlet: 550-760 kpa (80-110 psi)

Never exceed the maximum stated air pressure.

Regularly check the regulator and pressure gauge operation. 

WARNING: All parts must be periodically inspected and replaced if worn or damaged.

Failure to comply can affect the tool's operation and present a safety hazard.

PF350S MK2

A water/oil trap must be installed on the regulator outlet and drained 

regularly.

Never use bottled air or gases such as oxygen to operate the tool.
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ACCESSORIES 

No Mar Probe  
Prevents marring surfaces 
 

 No Mar Probe Kit (Shown) 
  
Replacement No Mar Tip 

Part No. 502234 
  

Part No. 501022 
 

Bump Trigger Assembly 
(Orange) Dual mode - Can be used  
for sequential fire by relocating  
Trip Lever & Pin. 

  Part No. 502435 
 

Hanger Bracket Hanger Bracket Kit (AU only) 
 
Hanger Bracket (NZ only) 
Fitting Kit (Spring, Washer & Screw) 

 

Part No. B20432 
 
Part No. 502914 
Part No. 502914K 

 

Remote Fire Valve 
For automated activation of 
machine mounted tools. 

   Part No. 503044 

Carry Bag 
Universal nylon carry bag 

  Part No. 502934 

Paslode Pneumatic 
Lubricating Oil  
Specially formulated for use in 
Paslode® pneumatic tools. 
(480 ml bottle) 

  Part No. F27625 

Tool Cleaner/Degreaser  
Recommended cleaner for all 
Paslode® tools 

  Part No. B20544L 

Double Length Magazine  Magazine Kit 
 
Negator Spring 
Drum & Pin Assy (AU Only) 

Part No. 511130 
 

Part No. 511134 
Part No. 511135 

Magazine Guard  
(AU frame & truss table tools) 

 Part No. 1X2000 

 

 
Ingleburn, Australia 
www.paslode.com.au 

 
Auckland, New Zealand 
www.paslode.co.nz 
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Change Notes 
 
Revision 1 

Item Part No. Item Description Change Action/Change Description 

11* 502032 Seal, Main Valve Availability POA1 9, Main Valve Assembly 502434 

13* 502008 Driver & Piston Assembly 

Enhancement 

Replaced by 501519 

14* 502011 Seal, Piston Replaced by 092971 

15* 502009 Sleeve Replaced by 511119 

24* 502022 Magazine Body 
Availability POA 25, Magazine Assembly 502807 

37* 502016 Wear Strip, Magazine 
1 POA - Purchase on Assembly 

 
Revision 2 

Item Part No. Item Description Change Action/Change Description 

15* 501337 Piston 

Availability 

POA1 13, Driver & Piston Assembly 501519 
18* 501218 Driver Blade 

42* 502046 Safety Lever POA 42, Safety Lever Assembly 502743 

53* 091866 Pin, Roll 1/8 X 3/4 
POA 37, Trigger Assembly 502253 (or 502435) 

55* 502040 Trip Lever 

54* 502053 Trigger (Bump) Moved from schematic to accessories page 

59* 502043 Lower Spool Valve  

POA 35, Trigger Valve Assembly 502908 
65* 502446 Spool Valve 

66* 502059 Spool Valve Spring 

67* 502044 Upper Spool Valve 

70* 502914 Rafter Hook Replaced by Hanger Bracket Fitting Kit 502914K. 
Note: Hook 502914 not sold separately in AU; only 
available in Hanger Bracket Kit B20432. 
Kit B20432 not available in NZ. 

71* 502930 Spring 

72* 502916 Washer 

73* 444786 Screw 

81* 501519 Driver & Piston Assembly 

Format Part numbers moved to parts legend 
82* 502908 Trigger Valve Assembly  

83* 502253 Sequential Trigger Assembly  

84* 502743 Safety Lever Assembly 

37 502253 Sequential Trigger Assembly  Manufacturing 
ANZ tools equipped with sequential trigger in-lieu of 
bump. Commenced early 2018. 

85* 010013 Service Kit 

Availability 

Added to schematic & parts legend 

Nil 502435 Bump Trigger Assembly  
Moved to accessories. ANZ tools fitted Sequential 
Triggers from 2018 

N/A Various Assemblies/Flag Notes Schematic 

Complete layout re-design for clarity 
Defined available ANZ assemblies 
Added Service Kit & Kit item flags 
Added Loctite® flags 

N/A Various Parts/Notes Parts Legend 

Removed parts no longer available separately 
Added assembly PNs 
Added Service Kit & Kit item flags 
Updated PN changes 
Adopted conventional naming 
Updated Loctite® and item usage 

N/A Various Accessories Accessories 

Defined available ANZ Accessories 
- Added ANZ Hanger Bracket Kit & replacement PNs 
- Added Carry Bag PN 
- Added No Mar replacement tip PN 
- Removed Sequential Trigger 
- Added Bump Trigger 

1 POA - Purchase on Assembly 
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Revision 3 

Item Part No. Item Description Change Action/Change Description 

43* 502049 Detent Ball 

Availability 

POA 42, Lever Assy, Safety 502743 
44* 502061 Detent Spring 

46* 502050 Body, Detent 

79* 502036 Wheel, DoD Adjustment 

68* 197913 

O-Ring POA 35, Trigger Valve Assembly 502908 
57* 092747 

61* 1015358 

62* 196345 

32 501300 Screw SHC 1/4-20 x 1-1/4 Format Removed PN duplication with item 12 

N/A Various Assemblies/Flag Notes Schematic 
Completely re-numbered for clarity 
Removed numbering for parts no longer available 
separately 

N/A Various Parts/Notes Parts Legend Removed parts no longer available separately 
1 POA - Purchase on Assembly 
*Item numbering refers to previous revision 
 

Miscellaneous (Frame and Truss Tools) 

N/A 511130 Double Length Magazine Kit  

Availability Data added to Accessories 

N/A 511134-PFS Double Length Negator Spring 

N/A 511135-PFS 
Double Length Drum & Pin 
Assembly 

N/A 1X2000 
Magazine Guard Cover  
(AU frame & truss table tools) 
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